IF YOU BECOME UNWELL:

If you have a mild illness (e.g. a 'cold' or sore throat) with little or no fever (or high temperature), then usually no change in tablets is necessary. 

However, if you feel unwell in a way that you recognise as steroid deficiency then it is safest to increase the dose as a temporary measure

If you have a high temperature, or are more unwell, (e.g. severe 'flu' which keeps you in bed), then double the dose of steroid tablets. Take twice the normal number of tablets, until you are well again – and see your family doctor. Sometimes, if your illness is severe, or if you are on a very low dose of steroids, then you may need to triple the dose (but usually no more than 20mg 3  times daily) 
If you are seriously ill, or fail to improve, particularly if you have vomiting or severe diarrhoea, then you will probably need a hydrocortisone injection. Call your family doctor as an emergency. Ask for (or give yourself) an injection of hydrocortisone (100mg i/m, at once then every 6 hours). Your doctor may well decide that you need to be admitted to hospital.
For GP’s and Hospital Doctors

This patient has adrenal deficiency – the aetiology and associated deficiencies and treatments are listed overleaf. 

The patient will require increased steroid doses to cover intercurrent illness or planned surgery & prevent onset of hypoadrenal crisis.

The outline instructions to the patient give initial guidance on the dosage adjustment required for intercurrent illness. Surgery normally requires parenteral steroid cover – contact us for advice.

If in doubt, or if the patient fails to respond and remains or becomes hypotensive, drowsy or peripherally shut down, then …

· Arrange hospital admission

· Insert i/v cannula and commence infusion with N-Saline +- dextrose

· Check U&E, glucose & other relevant tests

· Give Hydrocortisone 100mg i/m or i/v stat

· Continue Hydrocortisone 100mg, 6 hourly by i/m injection or i/v bolus, or by infusion pump: 5mg/hr (50mg in 50ml N-Saline @ 5ml/hr)
· Exclude underlying precipitating causes

· Ensure that the patient is stable on oral steroids prior to discharge
Steroid Replacement Treatment Card

The owner of this card is taking steroid replacement therapy for deficiency.

Steroid replacement should not be stopped, and increased doses are required for intercurrent illness.

This individual needs to carry steroid replacement tablets (and any other tablet treatments listed overleaf) with them at all times, and may need to carry hydrocortisone injection ampoules, needles and syringes in hand luggage while travelling.

Department of Diabetes & Endocrinology,

Leicester Royal Infirmary
University Hospitals of Leicester NHS Trust

(+44 (0)116 258 6140

Trevor.Howlett@uhl-tr.nhs.uk

Patient Details:      
Drug Treatment:   7-05-2003
Doses, Details and Dates:

Name: Forename SURNAME
Hydrocortisone
10/95-: 10mg/5mg/5mg, AM/Noon/PM

DOB: 1/2/1934
Cabergoline
0.5mg, o.d

Address: 123 Any Road
Diclofenac sodium
5/98-: 50mg, t.d.s

Leicester, LE9 9ZZ
Octreotide 20mg depot inj+solv
2/02-: 20mg, every 4 weeks

No: R987654  NHS: 1234567890
Testosterone undecan 40mg cap
4/03-: 40mg, t.d.s

Diagnosis:
Testosterone enanthate 250mg/1mL
STOPPED 11/02-2/03

Acromegaly, 05-10-1995
Octreotide
STOPPED 8/98-?1/99;2/99-7/99

Hypopituitarism, 05-10-1995
     
     

Headache, 10-10-1995
     
     

Deficiency Details:
     
     

 FORMCHECKBOX 
 Hypoadrenalism due to  FORMDROPDOWN 

     
     

 FORMCHECKBOX 
 Hypothyroidism due to  FORMDROPDOWN 

     
     

 FORMCHECKBOX 
 Gonadotrophin deficiency
Notes:
Patient under the care of  Dr T.A.Howlett

 FORMCHECKBOX 
 Primary ovarian / testicular failure
     
Transsphenoidal hypophysectomy 20-Jul-1996

 FORMCHECKBOX 
 Growth hormone deficiency
     
Megavoltage X-ray therapy=45Gy 25F  1-Feb-1997

 FORMCHECKBOX 
 Diabetes insipidus
     
MRI:Intrasellar residual  9-Jun-2000

For advice, or for more details, please 
     
Visual field = Normal  1-Sep-1995

contact the Leicester Royal Infirmary
GP: 
Dr A.G.Pee The Surgery Leicester       LE9 9ZZ

Patient Details:
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 FORMCHECKBOX 
 Growth hormone deficiency



 FORMCHECKBOX 
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